RADIO CONTROLLED ENGINE POWERED RACING BUGGY

BURNS 4WD

® WISHBONE/PARALLEL-ARM FRONT SUSPENSION
WITH UNIVERSAL-JOINT HALFSHAFT.
@PRESSED 17S ALUMINUM PAN-TYPE CHASSIS.

@ PRESSURE-TYPE OIL-FILLED SHOCK
ABSORBERS FRONT/REAR.

@® SHAFT DRIVE TO FRONT/REAR WHEELS.
@ ANTI-FRICTION BEARINGS/18 BALL BEARINGS(INCLUDED)

1:8 SCALE

21ENGINE
RADIO:2ch
(NOT INCLUDED)

! THE FREST RATRD COMTROL SODEL S |

B KIT NO. 3096 3B



BEFORE ASSEMBLY

*Read the Instruction
Carefully.

You can assemble the kit
more easily if you have
grasped the general idea
of steps and structure
beforehand by reading it
through to the end.

Instruction

*Check the Parts in the kit

Check to see if all the parts are correctly
bagged as they are listed in the "List of
Bagged Parts."

.DIIDE"IE

Your through understanding of the assembly
will enable you to build the kit without any
difficulty. Check the components in the kit
prior to your startings the assembly. Any
claims for replacements or refunds for the

model in the process of assembly will not
be accepted.

*Learn the Marks described in the
Instruction.

~@IdN ..Place to put some locktite
applied. (It will keep screws
and Nuts from loosening.)

—s

..Points where grease should be

applied. (It will reduce
friction and assure smooth
movement. )

*Be well aware of the different types of
screws.

1. The difference between the TP screw

(short form of self-tapping screw) and
the ordinary screw is

*TP Screw *Ordinary Screw
Some of them

0 I *~ have pointed h

Thread tips. Finer Thread

2. The kinds of screws which will be used
in this instruction.

Coarse

*#Bind Screw
P (/There are two kinds
= of thread, finer and

Big and

flat head.
*Flat Head Screw . coarser omes.)

A shape of dish [N ( " )

*Set Screw A hexagonal hollow in

place of screw head.

@
*Cap Screw

Hole of ’

hexagon

*Cap Screw w/flange
Hole of

hexagon. | *

*Pick up the correct
parts and screw —

a—

Compare the shape and i
gsize of small parts,
such as screws, nuts,
and washers with the
attached sheet of
"List of Small Parts."

| Che ck up smi%ﬂ
Dartﬁ with
list.

*Be sure about the location
and direction of parts to
install.

Double-check the location
and orientation of parts
with the illustration before
installation. When
necessary, assemble the
parts themselves tentatively
before proceeding to the
next step.

*Do not tighten the self-tapping screw too
tight.

Do not use excessive force when tightening
the self-tapping screws , Or youmay strip the
thread in the plastic. It is recommended to
stop tightening it when the threaded part on |
the screw goes into the plastic part and you
feel some resistance from the tightening. |

Over tighten may strip |
the thread in the '
plastic.

- e




| (2 Channel Radio System) (Engine)

This model car is provided with a rather large The following .21 size engines can be used
space so that you can mount bigger radio for this model car.
control units. You use usually only one servo, 0S-21VFB

is that is for controlling the rudder. Enya 21CXL

Receiver

Switch

Starter Pack

(Kyosho offers the
"Starter Pack'", a set
of items as shown at
left, all are needed
for starting an
engine.)

(Battery for Radio System)

AA S5ize Battery
(For Transmitter ... 8 pcs.)
(For Receiver ...... 4 pcs.)

Electric Starter 12V Battery

(Required Tools)

A allen wrench, grease and lecktite applied are included in the kit.

Philips
Screw driver

Awl

Plug Wrench

(You will use this tool
when checking the plug
or assembling.)

Box Driver
(For M4, M3 & M2 Nut)

Sharp Hobby Knife

Rubber Cement
Needle Nose

Pliers Instant Glue

Round Cutter
Polyca Paint

Sander




1 ASSEMBLY OF SHOCK

Disassemble the four shocks as shown, which are contained in a blister pack in a temporarily
assembled form,

Do not break up the shock piston (Exploded View)
from the shock shaft.
Use them as they are.

*The parts indicated with the * mark will be used for
both front and rear wheels.

(Rear)
1} Front Shock Shaft (Shorter one)

ﬁi}ﬂpring Stopper
Front Shock Case (Shorter one)

(Front)

*ﬁ:ﬁhnck 0 Ring
(Black Color)

(} Rear Shncki
Shaft
(Longer one)

{4 Rear Shock Case |
(Longer one)

fﬁh *@:Shﬂck End

Assemble it in order from 1 to 4.

©Plastic Washer (Black Color) ()Shock Collar (White Color) |

\Iwﬁ%}ﬁ !

ﬂg)Ehuck 0 Ling (Black Ceolor) (}, {; Shock Case

Fit the C ring.
(Be careful not to lose it.)

!
Fit it into this groove. |
|

L2
#E}Shuck C Ring

Put the shaft through the shock case and scerw in the shock end.

@8)Shock End

Screw it 'ini




2 FILLING SHOCK WITH OIL

(Fitting of Pressure

firmly
— into the
groove.

oll spill over.

3 INSTALLATION OF SHOCK SPRING

Put the spring
onto it.

Front Spring
(Shorter one)

Top) l" Shock 0il ‘: 21 @Shﬂnk 3-
Fit the pressure top %
ntcr the shock cap Fill it with the i e
(9 Pressure DALyt SERRRERY \ ;} Tighten the
To above the brim. cap firmly
P so that the
(Eﬂ.Shuck oil will
Cap not leak.
Fit it

(Shock 0il) You will find two kinds of o0il in the kit. Use them in a way stated as follows;
Yellow One ... for Front Shocks Green One ... for Rear Shocks

@ Lower the

It should move
piston.

lightly.

1. Lower the piston to the bottom and pour the oil little by little. Move the piston up
and down slowly in order to drive the air bubbles towards the upper position.

2. Keep the piston in the lowest position, and tighten the shock cap@ letting excessive

3. Move the piston up and down to confirm that it operates smoothly.

1

S e

The shorter spring is for the front wheel, and the longer one for the rear.

Complete the assembly by

compressing the spring

and putting
receptacle

*Front Shock *Rear Shock

he spring (Shorter one) (Longer one)

Spring

/ Holder
S

Compress it.

L mmETE E WM Wm e T




f %4 ASSEMBLY OF REAR GEARBOX

The differential gear is already assembled in
the kit. See page 18 for the exploded view
of the parts.

12é x 10 Shim
When the backlash of (Actual Size)

the gear is too tight,
remove a shim or two.

M4 x 25 TP Flat Head Screw

@3 —— Rear Bulk
Rear Head (L)
Sus.

Holder

09

Rear Sus.
Upper

Holder f;fr!

The mark should
face upward.

¢D Rear Bulk
Head (R) o

~ @9 8¢x16 Bearing
Hu\(ﬁasembled} %

-— ]

i,

1-.._‘____.._‘__..

@3 Rear Housing -

(4)
M4 x 15 Flat Head
PP Screw
Section M5 x 4 Set Screw
' M4 x 5 TP Screw ————
(Note) The Bmﬂzgfa. x l6mm QE:Suspensiun Plate
ball bearings are fixed A
into the rear housing (A) é:l @3 Joint
28 8¢ x 16 Bearing
(Assembled)




| 5 INSTALLATION OF REAR SUSPENSION ARM

(Assembly of Upper Rod) The illustration shows the right side portion, but assemble
left side counterpart in th ;

Assemble two of these, ¥ = SERCCRY M4x15 TP

right and left. | M3 x 18 Cap Screw ya Sc?ews{#}

U Sus . : Rear Shock St
& (iﬁ'” anl) G5 3¢x28 Shaft & pingioge 3
[ |
@} Rear Hub (L)
Screw it in. g 39 3¢

ighten it with
.Omm allen :
wrench. :

: Bearingx \
@E Ring(E~.3)
\

“l

..-'IH‘!F..
3dx43 M4x12 Set Screw
Shaft (This is a screw

for adjusting the

bout9. 5 I ' (@E Ri

lﬂi_nu - O (E_;ng}__-c,.--"'\ @ Rear © car ground

(Note) Check it up with Sus. clearance.) 37 4éx78
the actual size scale on Arm Shaft

the attacbed sheet.

6 INSTALLATION OF REAR SHOCK
M3 Nylon Nut

(Tighten this nut temporarily, since
you must take it off again later in
step 12 when installing the roll bar.)

@E)Shuck Bushe (Plstic, Black Color)

(Torque Rod) (This part is attached tb the radio
plate in the
Screw it in. kit.
‘ @ Body Hook
\ (Plactic,
Rear Shock Black Color)

(Longer one) M3x15 Screw

Sy _
[

7 2% 077 1~11 M3)x 5(Set’/Serew
..-"*!-f.-
. ﬁ\ @3!’5 x 78 Shaft




7 INSTALLATION OF FRONT GEARBOX

33)Front Sus. Upper Holder
M4 x 15 TP Flat Head Screw

' Flat for the

This line indicates the parts
set screw.

M5x4 l

will be fastened from A.

sl s &9 Front Shock 5 6¢ Aluminum Collar
e8 Edﬂi \ M3 Nylon Nut

earing

(Asaenbliad) / M3 x 30 Cap Screw

¢8 Front Bulk
Head

635

Front Housing (A)

¢8 84 x 16 Bearing
(Assembled) lenriveﬂff’ \\

Gear

(Note) The 8mm dia.
X 12 mm ball bearing
are fixed into the

front housing (A) @
in the kit.

ﬁﬁ Front Bulk—
Head (R)

When the backlash of
the gear is too tight,
remove a shim or two.

\ M4 x 15 TP Screw
@; Sus. Plate
@ Front Housing (B)

The gluing position is detailed
in the drawing above.




8 INSTALLATION OF FRONT SUSPENSION ARM

(Upper Rod) @Upper Sus. —_—
Assemble two of these \ about 8mm
for the right and lef —

sides,

€7 Front Gear Cover

61 Knuckle
f Arm(L)

------------------------------------

60 Knuckle Arm (R)

Mark here

M3 x 3 Set Screw
39 3¢ Stopper — -

54 King Pin -~ — ?

62 Hub Carrier(R)

36 3éx43 Shaft

’_@—-@ E Ring
(E-2.5)

>~ (4D 44 x 67

@*" Shaft

) 68 E Ring (E-3)
Sus. Arm M4 x 12 Set Screw
This is a screw for adjusting the car

G6 34x43 Shaft —— ( ; &

ground clearance.)
{:}E Ring (E=2.5) -
g _ﬁ.-‘

68 84x16 7

9 INSTALLATION OF FRONT OF SHOCK

Qi Shock Bush (Plastic, Black color)
—  This part is attached to the radio
plate in the kit.

& — M3 Nylon Nut

Front Shock -
(Shorter one)

M3 x 5
Set Screw




10 INSTALLATION OF BRAKE AND SERVO SAVER

(Side Rod) Assemble two of these

(Center Diff,) (Tie Rod) for the right and left sides.
Take off two of M3 x 8 TP

- . Ball
screws, fix the part 42 6.8¢ Ball ﬁ?’ﬁ 84 Bal
&B- = il Screw it in. == %ﬁ;

T —
Tie Rod
(A)

- 9/@/1' e Roa 3B e

- 6.56;‘5311 End @_@;} 6.0 B%ii end
~ ou e ou
o Ahas ) i
!"@3 Screw

M3x12 TP Screw E{ =
: t in.

.............................................................................................................................................................................................................................................

&\

E@ Spur Gear -~

T

M3 Nylon Nut M3 Nylon Nut

(Tighten this nut fully and loosen
it for a full turn so that (E)the
linkage guide will turn smoothly.)

E@ Linkage Guide (A)
ﬁa Horn (B)
66 Shaft (B)
/ @ Horn (A)
_M3x25 Scre
. - 3¢ Washerw

QB Center Diff. Housing (B) _

The stepped out side should face toward
the center ditferential gear.

59 nisc Brake Body

_\.
__x
A\

& rordgd Center Diff. Sy
. - L
Housing(A) \ M3x18 Cap Scre B \ Aluminum]
\ ., \ ~_~_Collar
. i ' (14
Main " . *SEéin Saver
Chassis hah T Plastic
Collar
M3 Nylon
Nut
Tie Rod

__(65)shaft (A)

Brake Lever
. Brake Stopper.
2 PP

G 61 Brake __ i :
Cam - ,." ; 5 28 M4x8
Iy J = "‘-s.""_:‘;-f.r-’
M3x3 fi-ff k= 3, Screw
i bet _SCrew FE g

M&£15 >
- All servo saver parts éb 63‘69 E§ QQ and
TP Scr :

Fix it in such a way that the Aclaind are described here without the prefix

tip will protrude for 3Jmm. word. Formally it should be like "Servo

Saver Shaft (A) 63.




11 INSTALLATION OF RADIO SYSTEM

Use the screws provided
with your radio set.

i@ Servo Fixing

Post \\

Cut them of

carefully. Ard

- 7"

—- Steering Servo

S

ﬁ? Servo Fixing

M3 x 15 TP Screw ‘]

f

k-

@ Antenna Pipe —}

-1

AT

Pass the antenna
wire through.

Q} Radio Plate K;'f

Receiver

Route connectors
of the servo and

the switch through
the hole.

Battery for Receiver
position the fastened poiht

as shown.

*Fasten the receiver and
the battery together
with a strap @D.

Fit it in by force,.

Plug in the
connectors.

12 INSTALLATION OF REAR BLOCK

\

the shock once.

3¢ x 10
MNasher

M3 x 8
TP Screw

i

-,{.;':,___________.@.___.___.

L

M& x 15 TP Screw -
M3 x 8 TP Screw —

(Note) Install the roll
= bar after taking off /,f’fiij
" the upper part of |

8]

Roll Bar

hﬁ)rz y
.-llr__.-"

3¢x10 Washer

M3x8
- TP Scrﬂw

M4 Nylon

i Nut

@
ubber

_~~“5pacer

M4 x 15 Screw

_4$ Washer

M3 x 8 Screw

(Note) When fitting the
torque rod onto the
pivot, adjust the
length with the ball
end.

It is contained
in the bag of
the assembly
instruction,

11



13 INSTALLATION OF FRONT BLOCK

1‘4___*!._5:;:':“ M4 x 15 TP Flat Head Screw

14 INSTALLATION OF CLUTCH (Note) When your transmitter is not provided
with a reversing device (which makes the
servo action go into reverse,) install the
carburatter in the opposite direction.

This is the position of installation

with a radio which has reverse
devices incorporated.

Cement it with contact
cement.

M3x10

M3x10
Cap Screw

@ Air Cleaner

1 65 Clutch Roller
67 Manifold —

64 Clutch Bearing
M3 x 10 Cap Screw Case
Fix the carburetter
obliquely so that

it will not rub

60 Clutch Bell

7

(13T)
against the fly- 5¢ Washer
wheel, the center i
mount, or other @ ._@ E Ring
things. c & (E-3)

| Flywheel '
E@ Engine Mount -
AT Shaft \
(Note) Mount the engine with these 5¢x18 Washer
holes at a closer interval. Qﬁ Clutch Q} Clutch Shoe
Pin
Two ridges is melded here.

One ridge is molded here. = One'ridge is molded here.

Two ridges is molded
here.

(Note) Use the bot holes
with longer distance.

b




15 INSTALLATION OF ENGINE AND SPEED CONTROL SERVO

Saturate the air filter with the fuel by removing the filter from the carburetter and

infiltrate the fuel into it. This is an importatn process for preventing dusts or sands
from entering into it.

Fengine, enlarge Wiy | (B)
the perfor VIR
for lmm rearward.

A
The end with rounded cor e
“should be placed forwarg:

— M4 x 10 Cap Screw(w/EXapge)
P

P

C i
"4

~N }_HE x 15 Screw
%@
: S M3 x 15

i TP Screw
T _ When mounting a
) large servo, put
— &) the servo spacers
Tank — Aluminum|
' : i 136 een.
Cap @ /Pipe e 36 in betw
r—E / M4x8 Screw
(B]
~M3x15 TP Screw =) ¢ : m
B &~ (136/Servo
= @ Tank Body.——"" ! Spacer
e @ Servo Fixing
00/ Servo Stay (B)
M3x15 ; Fixing
TP S ®
Screw
(qu Set the part 105 in the
lﬂ3l bottom of the tank. Route the cord

Tank Seal L _through here.

Plug it into the receiwer.




16 INSTALLATION OF RADIO PLATE

M4 x 15 Screw

Use the screws which came g
with your radio. ?

M3 x 8 TP Screw

Servo Horm

M3 x 12 Screw

8 . M4 x 15

TP Screw
When fixing the servo horn, keep 08/Plate
the servo in neutral. Joint

(; 8¢ Aluminum
y 4 Collar

Bend the steering
control rod in

accordance with the
height of the servo.

Steering Rod

M3 x 3 Set Screw

17 SPEED CONTROL LINKAGE

M3 x 3 Set Screw-mh (Note) The illustration

shows the way of linkage |

?fffmaxxx work when a reverse servo
% is employed. With a ;

normal action servo, 1

X. arrange it as shown in

the drawing at bottom-

@ Speed Control Spring -__
S— £
(ggg)ﬂpe&d Control Rod oD,

M3 x 3 Set Screw Hhm“m~

-" _:'E:' '.T-n.' i ol 2 i h 5 :

fff@ 2¢ Stopper > |

. % Cut off the excessjve Use the screws which came|

| : portion. - with your radio. E

12/Linkage Guide 1

(B) —M3 x 3 Set Screw 1

-~ i

S e / |

I : . |

iia 2¢ Stopper Servo Horn T g ' |

Tighten this nut all the way, then turn it —d2 Nutgh

back for a rotation, so that the part@will *XI
run smoothly. |

-

M3 x 3 Set Screwf

{iiﬁ)?é Stupp;;fﬁ




*This drawing indicates that the engine runs
at slow speed with a reverse servo mounted.

Arrange the linkage in such a
way that, when the engine runs
slowly, the brake lever pushes
in the direction of the arrow
and activate the brake slightly;
and when you rev up the engine,
the brake should be disengaged.

*This is a state of slow-running with a
normal servo.

L s Arrange the linkage in such a
. §§ way that, when the engine runs

slowly, the brake lever pushes
in the direction of the arrow
and activate the brake slightly;
—\|Slow and when you rev up the engine,
(O) the brake should be disengaged.

18 CEMENTING OF TIRE AND WHEEL

=

\

Fit the tire carefully
until the edge will
hit the bottom of the
gEroove.,

Apply Cyanoacry glue all along the edge.
little by little by

holding the tire with

fingers.

(Rear)

(How to Cement)
Spot—cement in order of the
numbers, then apply cement




19 INSTALLATION OF TIRE

(s 119 /0 Ring
86 x 16 Washer (Aluminum) Sl G
30 Wheel Stopper
1 Bolt f
@ & 1

-

shim.

e glue has hardend,
the screw.

84 x 16
Washer
(Aluminum)

If you find some
play axially, put
a 8 mm dia. x 12 mpf

llH Wheel Stopper

G 4

Shaft

117/ 2.6¢ x 16 Shaft
e

20 CUTTING OF BODY

Here comes the engine head
through the body.

Cut out a hole of 10 mm dia. for

the antenna pipe.

Hole for Rear
Hole of Front Body Hook Body Hook (8¢)

(Square hole)

Cut out the shaded area and

smooth the cuts with sandpaper. J ;
CGut off the portion where the

air cleaner may rub against.

The Round Cutter/Sander set,
a combination of snips

disigned for cutting the
policarbonate resin body anq

a sander, is available from
Kyosho.

*#Rounder
Use the tips for cutting
curved lines. 1

Apply the foot of blades
for cutting straight lines,

1 u;;il AT

*Sander

- 16 -




to

21 PAINTING OF BODY

Micron Line Tape.

not put any finger marks.

22 MOUNTING OF BODY

e

Mount the painted

body with the body
plnﬂiiéﬁl By
bending the pin as

shown you can take
it off easily.

You can expect better finish
For better adhesion of the finish,
wash the body with neutral detergent and dry it throughly with care
When you plan to finish it in one color,
just apply two or three coats of the color; if you like to carry out |\
some color scheming, use maksing tape or Micron Line tape to sepa-
rate areas of different color and paint it from a darker color

to the lightest all over the area in the end.

Mask the areas such as windows, where you would
paint different colors, with a tape like the

@Ecd}r PIn

The body of this model is made of polycarbonate resin, transparent
plastic sheet molded into the shape.
by painting inside of the body.

(&

(The Micron Line Tape can
be used as masking tape
land as a material to drawn
patterns. They are avail-|
able in 6 different colors|
and 3 widths. |

E'R

The polyca Colors are
paints composed exclusi-
vely for painting
polycarbonate resin., It
is very easy to use,
There are 12 different

colors. ,

i —




_23 EXPLODED VIEW OF DIFFERENTIAL GEAR SYSTEM

Take off the bevel gear (L) (:} in order
from 1 to 4 steps.

Cross—-sectional m

o,
Tilt the part
and pull out

- *Front & Rear Diff. Parts
*Eig?F gasi:r M3 x 10 TP Screw (Flattened round
| @ 86 x 16 Bearing @Diff_ Taint - head)
M4 x 4 Set Screw @3 8¢ x 16 Bearing
%H (f@ 2.6 x 16 Shaft @ E Ring(E-10) \
Cgiafﬂiff. Joint 123 Diff. Case g;i:i s
124 Bevel (L) oy e
/ J4d Washer Housing

|
|
|
k.
|
|
*Center Diff. :
Parts }
:
¥
I
]
I
I
|
|
4

;) ;s @ —ég@ Bevel (S) |

WY @ E Ring :

%@ E Ring(E-4) a

/ ~, r@Bevel Shaft @

| EJd Washer @ Revetia) P f /H !
Center Diff.  4¢ Washer —

Spring

o/ e \ 128 Center
@CEnter Diff. Joint Bevel (L) @ | @ U1l : %

Center Diff%

B

O, |
GD 84x16 % wé@%

Bearing

2.64x16 |

Shaft l Housing
*Front & Rear Diff. (All these are the
*Center Diff. identical parts.)

*Center Diff Parts




24 STARTING ENGINE

For Plug Heat (Power Divider
lor Battery 1,5V)

i""_
No.BZ-1 Rubber Ring
(for Car) (not included)

o

-5 *;:
=
-

Ignision

- —_ rer—— —i

You can use the device for heating up
the plug and the starter at the same
time with the Kyosho's "Power
Divider."

' -

)

Hyper 500

Excellent starting capability, high quality to protect your engine,
works well to all types of engines.

Just with the container you have purchased, you can fill the tank
and prime the carburetter; even to pump out the fuel in an engine.
No additional fuel pump is required. The content is the best
quality fuel with caster o0il which gives tender care to the engine
and prolong its span of life.

Power Divider

[t has two different voltage power sosurces; one for heating up the
plug, 1.5 volts; the other is for driving a starter, 12 volts.

It is powered from a 12 volt battery. The ammeter on it tells you
how good or bad your plug is working.

Blitz Starter

It is equipped with a high power 12 volt DC motor. It powers your
model with fast.rotatlon and high-torque. It will start all models
such as racing amd buggy cars, air planes, helicopters, and boats
mounted with small to large sized engimes.




25 ADJUSTMENT OF CENTER DIFF. GEAR The WOTE ﬂumbermgf_E;rings are

% inserted, the less function of

S M center differential gear is
;H” e [ ffected. fidi E Ring (E-6

M4 x 5 Set Screw | _ | ] xﬁg;) ing( )
(Actual Size) ~A _ =

%,
u | E
-

Tighten the i
set screw onto \%
the dent on the~ > S—_
shaft. 7

(Actual Size)

When you do not
need the func-
tion of the
center differen-
tial, lock the
center differential
joint with a M4 set screw
fixing to the point indi-
cated with an arrow &9

You can adjust the effec-
tiveness of the center
| differential by the number
/ of the E-rings 131 (E-6)
| fixing to the point on
# the center differential
joint indicated with an

AYYOw {j e

-2
¥ "gﬂ-l‘

26 SETTING OF TIRE

When you want to lessen the
response of steerage, put
tires with the same width
of the rear tires.

INSTALLATION OF WING (Optional Parts)

*For adopting the
optional wing,
the parts BSW-5
and BSW-6 are
necessary.

This wing set works
tremendously on a
high-speed course or
on another with high
jumps.




KEY NUMBERS FOR PARTS
No Parts Name Q'ty | No. Parts Name Q'ty [No. Parts Name Q'ty
' Shock Pistons 4 Center Diff. Housing 1 118 Wheel Stoppers 4
E Rings(E-2.5) 16 (B) 'm 0 Rings (L) 4
' Shock O Rings(Black) 8 Disk Brake 1 120 Wheel Stopper Bolts 4
, Shock C Rings 4 Brake Pats 2 iﬂl Body 1
' Shock Collars(White) 4 Brake Cams 1 Body Pins 2
Plastic Washers 4 Brake Stopper 1 Diff. Cases 3
(Black) Brake Lever 1 Bevels (L) 6
' Spring Stoppers 4 Linkage Guide(A) 1 ) Bevels(S) 6
- Shock Ends 4 Servo Saver Shafts(A) 2 ) Bevel Shafts 3
Presser Tops 4 Servo Saver Shaft (B) 1 Diff Joints 4
Shock Caps 4 Front Gear cover 1 D Center Diff. Joints 2
Front Shock Shafts 2 Servo Saver Spring 1 Diff.Housings 2
Rear Shock Shafts 2 Servo Saver Horn(A) 1 ) Center Diff. Housing 1
Front Shock Cases 2 ! (B) 1 E Rings(E-6) B
' Rear Shock Cases 1 o (c) 1 E Rings (E-10) 3
Front Springs 2 E Rings(E-7) 2 Front sus. Upper i |
Rear Springs 2 Tie Rods(A) 3 Holder
5.8¢ Balls 4 Tie Rod (B) 1 Straps(M) 2
Rear Sus. Holder 1 6¢ Aluminum Collars 4 Body Hook 1
Rear Sus. Upper 1 Antenna Pipe 1 Servo Spacers 2
Holder @ Radio Plate 1 Rear Housing(B) 1
Rear Bulk Head(L) 1 78 Switch Boot 1 138) Front Sus. Arms 2
" (R) 1 % Servo Fixing Post 4 Silicone Grease 2
Drive Gears 2 Strap (L) 1 Screw Rock 1
Joints 2 Roll Bar 1 (141) Rear Hub(R)
Sus. Plates s 82 Center Shfts 2 Speed control Rod 1
Rear Housing(A) 1 83 Mount Plates 2 A43) Main Chassis 1
Rear Sus. Arms 2 84 Torque Rod Pivot 1 A44) Upper Sus. (C) 2
) Rear Hub (L) 1 B Fuel Tank Pivot 1 Decal 1
8¢ x 16 Bearings 18 56 Bumber 1 Air Clener 1set
' Upper Sus. (A) 2 87 Manifold i | 14D 44 x 67 Shafts 2
.' " (B) 4 883 Engine Mounts 2 148 Servo Saver Plastic 1
M5 x 35 Shafts 4 89 Flywheel a3 Collar
Rear Wheel Shafts 2 90 Clutch Pins 2 Drive Bevel Gears 2
Swing Shafts 2 9]) Pilot Shaft 1 ) Center Diff,Spring 1
Rear Shock Stay 1 92 Clutch Shoes 2 1151) Spring Holders 4
3¢ x 28 Shafts 8 93 Clutch Spring 1 _Eﬁ Gear Cover Seals 2
3¢ x 43 " 8 94 Clutch Bearing Case 1 d53) Brake Rod 1
) 4¢ x 78 " 2 95 Clutch Rollers 8 154) Diff.Case Packings 3
E Rings(E-3) 9 96 Clutch Bell(13T) 1 | Rubber Spacers 2
3¢ Stoppers 4 97 E Rings(E-4) 6
40 Rear Gear Cover 1 98 Muffler(A) 1
%41 Shock Bushes 4 F " (B) 1
J 6.8¢ Balls 7 !_!ﬂi‘ Servo Fixing Stay(A) 1
6.8¢ Ball Ends g Loy " (B) 1
é 8¢ Aluminium Collars 2 {102 Tank Cap 1
Fr-:mt Hnusing{ﬂ) 1 103 Tank Seal 1|
ﬁg (B) 1 (104) Tank 1
47 Front Bulk Head(R) 1 I'm Aluminium Pipe 1
&é " (L) 1 {L0®) Rubber Bush 1
49 Front Shock Stay 1 {107) Tube 1
50 Knuckle Arm(R) 1 ({109 Plate Joint 1
51 " (L) 1 (109 Steering Rod 1
55 Hub Carrier(R) 1 {L1Q) 2¢ Stoppers 6
53 i (L) 1 d11) Speed Control Spring 1
King Pins 4 4112) Linkage Guide(B) 1
53 Universal Swing 2 ﬁ! Rear Wheels 2
Shafts 1_!_1\ Front Wheels 2
5_? Spur Gear 1 Rear Tires 2
Center Diff. Housing 1 119 Front Tires 2
(A) (117 2.6¢ x 16 Shafts 10

o




SPARE PARTS LIST

You can purchase replacement and optional parts for your kit. All of the parts identified’
by key numbers (see page 21 for a complete list) are usually not available singularly,

but we offer these parts in convenient parts '"packs" which can be purchased separately.

To figure out which parts pack you need, find that key number for that part within the
manual. Then cousult our parts pack guide, below. When refering to the parts youneed,
always use the parts pack number. For instance, if you need a Shock Piston (key #1) ask
your dealer for Kyosho Parts Pack BS-1 (Front Shock Set).

Parts Pack # Description

BS- 1 Front Shock Set

BS- 2 Rear Shock Set

BS- 3 Sus. Holder Set

B5- 4 Rear Bulk Head

BS- 5 Front Bulk Head

BS- 6 Lower Sus. Arm Set

BS=- 7 Upper Sus. Arm Set

BS— 8 Front Hub Carrier

BS- 9 Rear Hub Carrier Set

BS5-10 Front Bumper

BS-11 Main Gear

BS-12 Radio Plate

BS-13 Shaft Set

BS-14 Drive Bevel Gear Set

BS-=15 Plate Set

BS-16 8¢ x 16 Bearing

B5-17 Rear Wheel Shaft

BS-18 Gear cover

BS-19 Front Hub

BS-20 Universal Joint 69 x 2

BS-21 Brake Set 59 % % %} x 1 60 x 2
BS-22 Servo Saver Set 66 x1 69x2 x4
BS-23 Tie Rod Set 74 x 1 x 2 G3 x 6
BS-24 Roll Bar ;II x 1

BS-25 Engine Mount 83 @ X &

BS=26 Manifold ? = -1l

BS-27 Muffler 98 x 1

BS-28 Fuel Tank Set (102 @ 0 @@-@x 1
BS-29 Rear Wheel x 2

BS-30 Front wheel 114 x 2

BS-31 Rear Tire (M=RH) '%ﬁr x 2

BS-32 FrontTire (M-FH) (11§ x 2

BS-33 Wheel Stopper Set ‘F @@ x 4

BS~34 Body (Burns) 120 = 1

BS=35 Diff. Case 2 x 1 (154/x 1

BS-36 Diff. Bevel (L) (124 x 2

BS=37 Diff. Bevel (S) 125 x 2

BS-138 Bevel Shaft 26 x 2

BS-39 Diff. Joint 20x 2

BS-40 Center Diff. Joint 128)x 2

BS-41 Diff. Housing 129 x 1

BS=42 Center Diff. Housing 130150 x 1

BS—43 Linkage Set 11 QDd42x 1 A10x 6
BS-44 Flywheel By x 1 x 2

BS-45 Swing shaft 33 = 2

BS-46 6.8¢4 Ball 42 x 10

BS-47 E Ring (E-10) A3 x 10

BS-48 E Ring~(E—6) EDE ST

BS-49 Screw Set Screw, Nut, Wrench Set
BS-50 Aluminum Collar Set 1 @ &lx2

BS-51 Main Chassis X 1

BS-52 2.6¢ % 16 Shaft 17)x 10

BS-53 Shim Set 4ox10 64 x 18 12¢ x 16 8¢ x 12 each 4pcs.

22




Parts Pack #

BS5-54
FM-185
FM=-73
FM-29
BS-55
KC-18
KC-20
KC=45
LD-70
KC- 7
SD-54
SD-79
0T-39
0T-32
EF-39
EF-38
CB-151
CB-110

FM-82
SD-53
FM-75
FM-50
BSW-1

BSW-2
BSW-3

BSW=4
BSW-5
BSW-6
BSW-7

FM=217
LD-29
BSW-8
BSW-9
BSW-10
BSW-11
BSW-12
BSW-13
BSW-14
BSW-15
SD-55
1953
1964
1954
1955

Description Includes These Key Numbers

Decal (Burns)
Joint

Pilot Shaft

Body Pin

Wheel Stopper Bolt
3¢ Stopper

E Ring (E-4)
Special Clutch Shoe ge x 2
Clutch Bearing | 95 2 B
King Pin

Clutch Bell (13Z)
Antenna Pipe

E Ring (E-2.5)
5.8¢ Ball

Ni-Cad Strap
Strap

Center Shaft

Air Cleaner

*% (Optional parts **

Clutch Bell (11Z)

" (12Z)
Clutch bearing
Special Engine Mount
Drive Bevel (S)

n {L)
Special Manifold

Stabilizer Front, Rear Set
Wing
Wing Stay
Special
Main Chassis
Special Silencer Tuned Type
Silicone Pipe For Muffler, Manifold Joint
Collar Wheel (Front)
o (Rear)
Rear Tire (M-RS)
" I:S-RH:I
" (S=RS)
Front Tire (M-FS)
" {S-FH)
» (S-FS)
Clutch Bell (14Z)
Silicone 011l (S)
L1}
" (H)
; (H)




LIST OF BAGGED PARTS

*

1 Assembly of shock
(3)Shock O Rings

(Black) (8) O
&) Shock C Rings(4) O
®ll
ol

3 INSTALLATION OF SHOCK SPRING

Q7 5.84 Balls(4) @

4 ASSEMBLY OF REAR GEARBOX

M4x15 TP Flat I)m

Head Screws(2)
D

M4xl5 TP Screws

(2)
M5x4 Set Screw(l) w

(5) Shock Collars
(White) (4)

Plastic Washers
(Black) (4)

Shock Ends(4)

2 FILLING SHOCK W

M4x25 TP Flat
Head Screws(4)

12¢x16 Shims(2)

5 INSTALLATION OF SUS. ARM

llllllll

M4x15 TP Screws Q_{lj_lr; U
(4)

M3x18 Cap Screws l—
(2)

M3x3 Set Screws(2)
M4x12 Set Screws(2)

M3 Flange Nut(2) @

(2 E Rings(E-2.5) (8) &
38 E Rings(E=3) (4) (?%9

L

Allen Wrench 3.0mm
z a\
b ' _11"!\
2. Omm
E 2
1.50m

i

@} M5x35 Shafts(2)

@5 3¢x28 Shafts(2)

—L AP

86 3éx43 Shafts(4)

e ——————————

"

0C Il
4$x78 Shafts(2)
L
A i |

6 INSTALLATION OF REAR SHOCK

M3x8 TP Screw(l) ﬂm@

M3x1l5 SCerw(l)
M3x5 Set Screws(2)

M3 Nylon Nuts(2)

69 3#x28 Shafts

(2)
é} Shock Bushes

wock uenes [ ©
¢2 6.84 Ball(l) @

i? Tie Rod(A) (1)

M3x8 TP Screws(2)

M4x15 TP Flat Head
Screws (4)
M4x15 TP Screws(2)

163 6¢ Aluminium Collar
(2)

1 ©

9 INSTALLATION OF FRONT SHOCK
M3x5 Set Screws(2) EID

M3IWNyTon Naes (2)
85 3¢x28-Shafes(2)

@i Shock Bushes(2)

(CSHETRRY A
@ Body Hook [
(1) O |0
ASSEMBL F

ﬂ:ﬁ WD Bé Washers(4)
M4x25 TP Flat .
Head SEI‘EWE(Z) ' ‘I“"‘TII‘]1 !ﬂiiiﬂ g 'Elfaﬁ Ballﬁ(ﬁ) @
M3x30 Cap } 6.8¢ .
Screws (2) B mmmmms| 3211 Ends g
(6)
M5x4 Set Screw(l) D
M3 Nylon Nuts(2) Ei i i
- (1)
A A=
Brak )
12¢x16 Shims(2) @ Leiei{l} @
b4 Linkage O [Jmm

1 fﬁl b¢ Aluminium Collars

8 INSTALLATION OF FRONT SUS.
o m®

M3x3 Set Scrws(2)

M4x12 Set Screws(2)
E Rings(E-2.5)(8) ﬁ

E Rings(E-3) (4)

(3) M5x35 Shafts(2)

LA
I¢x28

GB Sh:fts(Z} 10

36 3¢x43 Shafts(4)

- i 10

147) 4dx67 Shafts (2)

X o) 0

. 67mm — _4f

39 3¢ Stoppers(2) g@

King Pins(4)
lﬁ} ng ns Ei:].l
110 IESTELLa%%g; OF BRAKE AND

M3x8 TP Screws(2)
M3x12 TP Screws(4)

M4x1l5 TP Screws(4)

M3x25 Screws(2)

M4x8 Screws(2)

M3x8 EEP Screws(2) H_
M3x3 Set Screw(l) o
il

M3 Nylon Nuts(5)

Guide(A) (1)
b3 Servo Saver Shafts(2)
©
z;lTiE Rods (A) (2)
IR
74 Tie Rod(B)(

(2)

© [

- 24 -



11 INSTALLATION OF RADIO

SYSTEM
M3x15 TP Screws(4)

(I
Berns 5 v

12 INSTALLATION OF REAR BLOCK

@25 Rubber

M3x8 TP Screws(3) ﬂhﬂ'ﬂ

M4x15 TP Screws(4)
M3x8 Screw(l)

M4x15 Screws(2)

5 ©

3¢x10 Washers(2) @
4¢ Washers(2) (:::)
13 INSTALLATION OF FRONT

BLOCK
M3x12 Flat Head h
TP Scrwes

Screws(2)
(I
(2)

M4x1l5 TP Flat

Head Screws(2)

M4x15

14 INSTALLATION OF CLUTCH
M3x10 Cap Screws(5) [Emmmm
M3x20 Cap Screw(l]h
5¢ Washer(l) @

€) Pilot Shaft(l)

é; Clutch Bearing

Case(l) E@
——
X

M4 Nylon Nuts(2)

84 Torque Rod
Pivot (1)

Spacers(2)

.

i

-

5¢x18 Washer(l)

65 Clutch Rollers(8)
8 E Ring(E-3) (1)

15 INSTALLATION OF ENGINE AND
SPEED CONTROL SERVO

M3x8 TP Screws(2)
M3x15 TP Screws(6) (me

M3x15 Screw(l)
M4x8 Screws(4)

M4x10 Cap Screws
w/flange (4)

M3 Nylon Nut(l)
@ Aluminium Pipe(1l)

@06 Rubber Bush(1)

*In case of Large

rvo o
é Servo Spacers(2) \ O OJ
16 INSTALLATION OF RADIO PLATE

M3x8 TP Screws(2) d}mm:
M3x12 TP Screws(2) u]);mn

M4x15 TP Screws(2)

M4x15 Screws(2)
M3x3 Set Screw(l)

ﬂ@ Aluminium Collars

Im©

(i:gﬁggearing Rod (1)
1

=
W

17 SPEED CONTROL LINKAGE

M3x3 Set Screws(6) gy
M2 Nut(1) ©®
@10 24 Stopper o @
@ Speed Control m

Spring(1)

Linkage Guide
(B) (1)

@ Brake Rod(1)
- '

19 INSTALLATION OF TIRE

8dx16 Washers(4)
(Aluminium)

2.6¢x16 Shafts I |
(4)

(119 0 Rings (L) (4)

Wheel Stopper
Bolts (4)
*In case that wheel
shaft has a back-
lash some play.

8¢x12 Shims (4)

=
O

o=

|
| 22 MOUNTING OF BODY

122) Body Pins

(2)

Parts Bag No.

BA-7

| @ Radio

Plate, |©
(1) “

€§ Servo Fixing
Posts(4)
(2 pcs. Spare)

:
@@

@ Shock Eus'hes{ﬁr}

*Actual 'Size'  Seale

50 &0

20 £l 40
WHhHHHHH..hthUHIll

Fiil]

100w {] 2
|h111uu|L|1||Mlhw

ndy Haak{l}

{I38) Servo Spacers (2)

‘II ll |
m |/
!

@ Upper Sus.(C)(2)
€9 Upper Sus.

(A) (2) |

30 Upper Sus.(B)(4)

Servn Fixing

Stay(A) (1)

Jf

I

/
| 69 Fuel Tank Pivot(l

(10D Servo Fixing Stay(B) (1)

= ——

- e e

- I8




LIST OF BAGGED PARTS

! | '
i Installation No. used
Bag No. Parts Name 'ty in Instruction
|
| Muffler (A) 1 (15)
| i (B) 1 (15)
g Manifold 1 (14)
| Drive Gears 2 (4)(7)
i Rear Suspensnion Arms 2 (5)
Blister(L) | Front Suspension Arms 2 (8)
§ Clutch Bell(13T) 1 (14)
i Flywheel 1 (14) Assembled
E Clutch Pins 2 &
; Spur Gear 1 (10)
| Center Diff. 1 (10) Assembled
| Diff. Gear 2 W "
| Front shocks 2 (1) Assembled
Rear Shocks |2 (1) =
‘Wheel Stopper | 4 (19)
'8¢ x 16 Bearings | 8 (5)(8)
Blister(S) \Center Shafts E 2 (12) (13)
'Swing Shafts 2 (5)
Universal Swing shafts | 2 (8)
Knuckle Arm (R) ; 1 (8)
i " (L) ! 1 (8)
Body | (20)
Front Wheels - (18)
Rear Wheels | 2 (18)
Others Front tires 2 (18)
Rear Tires 2 (18)
Main Chassis 1 (10)
Antenna Pipe 1 (11)
Rear Sus. Holder 1 (4)
Rear Sus. Upper Holder e (4)
Rear Housing (B) e ok (4)
Rear Bulk Head (L) 1 (4)
" (R) P (4)
Rear Housing (A) | (4) 8¢x16 Bearing 2pcs.include
- |Front Housing (A) 1 (7) 8¢xl6 Bearing 2 pes.includ
BA-2 Front Bulk Head (R) i § (7)
" (L) 1D
Front Housing (B) f 1 8
Front Suspension Upper Holder i 1 L)
Center Diff. Housing (A) 1 (10)
" (B) - 3 (10)
Fuel Tank Pivot 1 (12)
Servo Spacers | 2 (15)
Servo Fixing Stay (A) i (15)
" (B) | 1 (15)
Body Hook 1 (6)
i
Upper Suspensions (A) 2 (5)
" (B) 4 (5) (8)
" (C) p— (8)
BA-3 6.8% Ball Ends 8 () (10)
Hub Carrier (R) | O (8)
& (L) 1 (8)
4 |Rear Hub (R) 1 (5)
. (L) 1 (5)

L

- 26 =



Tank

Tank Seal

Tank Cap

Shock 0il (Yellow)

N (Green)
Silicone Greases
Screw Cement
Small Bags for Shock

Gear Cover Seals
Tube

Straps (M)

Speed Control Rod
Steering Rod
Strap (L)

Air Cleaner

Rear Gear Cover
Front Gear Cover

M4 x 25 Self Tapping Flat Head
Screw

M4 x 15 "

M4 x 15 Self Tapping Bind Screw
M3 x 15 "

M3 x 12 "
HBKB (1]

M4 x 15 Bind Screws

M4 x 8 "

M3 x 25 o

M3 x 15 "

H3]‘[H 1

M3 x 12 Flat Head Screws
M4 x 10 Cap Screws w/Flange
M3 x 30 Cap Screws

M3 x 20 e

M3 x 18 ”

M3 x 10 i

Body Pins

M5 x 35 Shafts

M4 x 12 Set Screws

M5 x & ”

M4 x 5 e

M3 x 5 - (White)
Hax-a "

M3 Flange Nut
M4 Nylon Nuts
M3 Nylon Nuts
M2 Nut
E Rings (E-6)
" (E"3}
= (E-2.5)
8¢ x 16 Washers (Aluminium)
3¢ x 10 Washers (Black)
4¢ Washers (Yellow)
3¢ Washers (Yellow)
12¢ x 16 Shims
8¢ x 12 Shims
Allen Wrench 1.5

L4 2‘0
“ 2‘.5
|l 3'0

e R

= N e e e e i s

= 2
(o o o Rl s &

=
ra

- =
HMHEMHNHMODWbDLWEEONMNOI NSO OVPHE NN NWEHERDEBEERELOWODEFENNMNERNEENDNNNO

= =

' (15)
(15)
L E15)
(2)
(2)

DOEE®x 2 ,®x 4

(4)(7)

(15)

(15) for Muffler
(17)

(16)

(11)

(14)

(4)

(8)

(4) (7)

(4)(7)(13)

(4) (5)(7)(10) (12) (13) (16)
(41) [15)

(10) (16)

(6) (7) (10) (12) (15) (16)
(12) (16)

(10) (15)

(10)

(6) (15)

(12)

(13)

(15)

(7)

(14)

(5) (10)

(14)

(22) 1 pce. of spare
(5)(8)

(5) (8)

(4) (7)

(25)

(6) (9)

(5)(8)(10)(16) (17) 1 pce.of spdre
(5)

(12)

(6) (7)(9) (10) (15)
(17)

(5)(8) 2 pcs. of spare
(5) (8) i

{lg} 3]

(12)

(12)

(10)

(4)(7)

(19)

- 2] =



- I8 =

|
Tie Rods (A) 3 (10, (6)
! " (B) 1 (10)
8¢ Aluminium Collars 2 (16)
Wheel Stopper Bolts 4 (19)
0 Rings (L) A (19)
2.6¢ x 16 Shafts 4 (19)
BA=4 Servo Saver Shafts (A) 2 (10)
King Pins 4 (8)
6.8¢ Balls 7 (6) (10)
Torque Rod Pivot 1 (12)
Linkage Guide (A) i (10)
3¢ Stoppers 4 (5) (8)
6¢ Aluminium Collars A (7)(10)
Suspension Plates 2 (4) (7)
Rear Shock Stay i B (5)
Front Shock Stay i | (7)
BA=5 Brake Pads 2 (10)
Brake Stopper (10)
Mount Plates 2 (15)
Plate Joint 1 (16)
%Rear Wheel Shafts 2 (5)
Joints 2 (4)(7)
BA-6 3¢ x 43 Shafts 8 (5)(8)
49 x 78 Shafts 4 (5) (8)
3¢ x 28 Shafts 8 (5) (6) (8)(9)
'Servo Saver Shaft (B) 1 (10) Assembled
'Servo Saver Spring 1 g 5
‘Servo Saver Horn (B) i & " N
| " (C) 1 1] "
BA-7 Servo Saver Plastic Collar 1 (10)
Disc Brake Body 1 1(10)
'Servo saver Horn (A) 1 1 (10)
'Radio Plate 1 {11}
: Servo Fixing Posts 4 '(11) 2 pcs. of spares
: 'Shock Bushes 4 (6)(9)
| ‘Roll Bar 1 (12)
| Bumper 3 (13)
| Engine Mounts 2 '(14) 1 set of one ridge and two
| l
| Pilot Shaft 1 1(14)
! Clutch Shoes 2 1(14) Assembled
Clutch Spring 1 P " o
Clutch Bearing Case 1 1(14) Small bag
Clutch Rollers 8 | a2
E Rings (E-4) 2 ds =
5¢ x 18 Washer 1 . -
5¢ Washer 1 e "
 BA-8 Aluminium Pipe 1 (15)
| Rubber Bush i (15)
| 2¢ Stoppers 6 (17)
: Brake Rod 1 (17)
? Speed Control Spring 1 (17)
Linkage Guide (B) 1 (17)
Brake Cam 1 (10)
\Brake Lever 1 (10)
5.8¢4 Balls 4 (3)
Switch Boot 1 (11)
BFCBIT

PRINTED IN JAPAN




L TR 1 R LY R

Pieces de rechange (suite)

REF . hom des plioces ComposiCion du

B548 Clip E6 131 X 10

.mmaw Jeu de vis Vis. écrous, jou

_ Bs50 Plot et entretoise mH X 1. 75/¢4 K 2

BS51 Chassis 3 X 1

BS52 Axe 2.6X16mm 11T X 10

BS53 Rondel le de calage 4X10/6X18/12X16/8X12 X 4
BS54 Décoration 145 X 1

FM185 Noix de cardan (centrale) 23 X 2

FM73 Ecrou d'embrayage 91 X 1

FM29 Epingles doe carrosserico 122 X 10

BS55 Ecrou de roue 120 X 10

KC18 Bagues d'arret Jmm _ g X 10

_ KC20 Clip E4 97 X 4

KC45 Garniture d'embrayage 93 X 1. 92 X 2
LD70 Roulement d'embravage 94 X 1. 95 X B
KC7 Pivot do fusée 54 X 4

SD54 Cloche d'embrayvage (13dts) 96 X 1

SD79 Tube d'antenne 76 X 5

OT39 Clip E2.5 2 X 10

| oT32 Boule de chape 5.8mm 17 X 10

EF39 Collier plastique 80 X 6

EF38 Collier plastique (T.Moyen.) 134 X &

CBl51 Cardan central 82 X 2

CBL10 Filtre A air 146 X 1 jeu

OPTIONS

FM82 Cloche d'embravage 11 dents

SD53 - " 12 dents

FM75 Roulement d'embrayage

" FM50 Supports moteur spécial

BSW1/B5WZ2 Couple conique

BSW3 Coude d'échappement spécial

BSW4 Barres anti-roulis AV/AR

- BSWS Aileron

BSW6 Support d'aileron

BSW7 Chassis spécial ‘) F
FM217 * Silencieux accordé _
LD29 Durite d'échappement

BS./10 m:m:m arriere (M-RS)

BSW11 o (S-RH)

BSW12 A S (S-RS5)

BSW13 Pneus avant (M-FS)

BSW14 S (S-HF)

BSW15 iy (S-SF)

SD55 Cloche d'embrayage 14 dents

1953 :c.hn np_,rmnm fluide

1954 3 mayenne

1955 i Gpaisse

Distribud par

ISP L7 2 L %Y. B

LT ST P pp——

KY n® JJuye

Les chilfros

11 cxc2¢>23

cdc>

F*e = b ianr3cy s

A e e He e o o e e e

P Loquiesss  ddaains:
correspondent aux ol arencos

de la notice de monbage,

REF.

Bsl1
BS2
5.

BSA
BS5
BS6
BS7
RSy
ns9
BS10
Bs11
BsS12
BS1J3
BS14
BS15
BS16
BS17
BS186
BS19
BS20
BS21
BS22

BS23
BS24
BS25
BS26
BS27
Bs28
BS29
BS30
BS31
BsS32
533
s34
B535
B536
Bs37
Bs38
1539
1540
541
1542
13543

Bs44
B545
B546
BS4Y

Mom does pioces

Amortisscurs avanl.

Amortisscurs arrioere

Fixabions doe supension

Carter arrioro
Cartoer avant

Bras de suspension inf.
Bras de Susponsion sup.
Etrior do portoe-luasoe
Porte (ustée arricroe
Pare-choc avanl

Couronne de diff¢renticl

Platine radio

Axe de suspension
Couple conique
Plaque métallique. ..

Roulement B8X16

Axe de roue arriero
Couvercle de carter
Porte-fusée avant

Cardan avant

Frein
Sauve-servo

Jeu de biellettes

Arceau

Support moteur
Coude d'échappement

Silencieux
Réservoir
Roue arriere
Roue avant
Pneu arriere
Pneu avant
EnLtraincur do
Carrosscerie

Foage?

Corpsde diffidrenticl

Planétairc
Satellite

Axe de satellite
Noix de cardan
Noix do cardan
Palicor do dillerenbiel

Palicer de dill.

(Riff.cenbral )

coqtral

Jou doe tringleric

Volant. mobLocur
Cardan arrcieroe
Boule de chape
Clip K10 '

6.4

L

ul
o

i

cubi s " Comgrosi i Lion du sachet”
prieces roeperees sur les dessins
Comprgrasssd 0 onearn o ssonishmele
/4% af ____.__.__..".__:?_____E_..h_.—___;h.___.___ﬂﬁ 2
Th) X 2rd N A

1/ A/ 7676/ 1/8/9/10 214X ") 2
Ihzi% X 2. 223.% B

LH 19/ % A0S 100/ 1 ORIt = |
135 X 1. 136 X 2

20212252131 X 1

A/ A6/40/48 X 1

26/138 X 2

29/1447 X 2. 30 X 4

o 0 T . R |

¥4 X |

Bt X 1
56 X 1
7% 1
3%/36 X B,
22/149 X 1 ! |
347497108 X 1. 24 %l g |
28 X 2 I .

41779 X 4 i b
YA L & o am— i

32 X 2 L .
A0/67 X 1 r
50/51 X | m
v B S &
59/61/63/1%3 X 1. 60X 2L 12/
66/68/69/70/71/7148 X 1 |
65iX 2. T2 X 1 \ O i
74 X 1. 73 X 2. ;mxﬁm X 6
81X 1
83/88 X 2 .
87X 1 >
B9 X | [
102/103/104/10%/106 Al 0F=R=, H
EHTS
114 X
11% X
116
SN
121
124
124
12%
1246
1 2
124 X 2
PR )
| YA 1%0 X |
WA 2/7142 X L.
P18y X &
HY ¥ 1. M) X 2
3N
J24 8 ) .
. e

e
K s

—
i

g

=
.
|}

/11" X A4

el X

"v%‘v‘%.—'—""\.ﬁ.l:"-.}lh}

A R e



w\mwmez _

= mms

B e e )




‘HRIHEE  Change notice | i

amEmEEEEESEEREEST

HURga— [B] o @) ) 7 TR 6N —
DED) CY %+ U TOBREREL 2 L7,
W TR T,

The following parts of the assembliy instructions
have been changed :

1. The shape of rear hubs 26 and 27 {on page 4, step 5) has been changed.
See illustration below.

2. Tne shape of hub carriers 52 and 53 (on page 6, step 8) has been changed.
See illustration bkelow. ]

q

Please correct your instructions.




NYd¥Ilr NI G3LNIHd

NSLSAS NOISNIdASNS HIdANS
WS.1SAS NOISNIdSNS HIANS

4v3 30VY (VoY 140 1041NO3 0I0VY AS3NE 811
V2 J0VH OVOY 440 1041NOI 0IOVHAS3NE 811

NOILLYHOdJdHOD OHSOAMN
NOILLVYHOJEHOD OHSOAM

IAIKA 133HM HNOS
ST = REE Ul a R A NI IRTNTH ) HWEORT NI N

WVY3Ll ONIODOYH OHSOAM nﬂm__n.-h._.._ﬁ—:“nrﬁ
WVY3l ONIDYH OHSOAN

SAVvOYHO
[Svoveo)




